S L

SOPHIA GIRLS’ COLLEGE
(AUTONOMOUS), AJMER

Session 2022-23

Criterion
111

/ Research Innovation and Extension

3.4.4 Number of books and chapters in edited volumes/books
published per teacher during the year

SGCA/ AQAR/ 2022-23/ 3.4.4




Recent Trends in
Children’s Literature Wit

Sophia Girls’ College (Autonomous), Ajmer

Co-editors:

Ms. Sonal Sharma

Assistant Professor, Department of English

Recent Trends in
Children’s Literature

Sr. Vinita Xalxo
Assistant Professor, Department of English

SGCA/ AQAR/ 2022-23/ 3.4.4




Recent Trends 1n
Children's Literature

Prof. Sister Pearl
Ms. Sonal Sharma
Sr. Vinuwta Xalxo

p

RAJESH PUBLICATIONS
NEWDELHI-110002

SGCA/ AQAR/ 2022-23/ 3.4.4
[...]
Detergent. mitrates, phosphates, phenyl, Lysol,
Inorganic impurities pesticides, herbicides, fertilizers. The nitrates &
(dissolved chemicals) phosphates act as nutnent for algae to grow

contamimated or polluted water.

Suspended harmful

&poisanons chewsieals Heavy metal like lead, mercury, arsemic etc.

Bacteria that cause water-borne diseases hke
cholera, diarrhea, typhoid ete.

Harmful bacteria

(Other microbes like Protozoan like Entamoeba cause dysentery,
protozoans & viruses Hepatitis A virus can cause jaundice.

The treatment plant at Anasagar lake is designed to treat 13 MLD sewage.

The efficiency of performance of the plant in stabilizing the sewage to the
required standard has not been assessed since its operation. There has not been
any research conducted on the plant to ascertain the impact of the final effluent
being discharged into Anasagar Lake. State and Local authorities with
statutory authority in pollution control have established standards of punty
that are necessary to prevent pollution of natural waters.




Present scenario

Municipal wastewater is one of the largest sources of pollution, by
volume. Municipal waste-water normally receives treatment before being
released into the environment. “The higher the level of treatment provided by
a wastewater treatment planit, the cleaner the effluent and the smaller the
impact on the environment” 1*), Treated wastewater may contain grit, debris,
disease-causing bacteria, nutrients, and hundreds of chemicals such as those
in drugs and in personal care products like shampoo and cosmetics. Therefore
it is necessary to analyze the system to determine the overall pollution
associated to these activities "’/ Rapid growth and urbanization of city over
past few decades has given rise to innumerable problems. One of the major
problems is the deterioration of water quality in Anasagar Lake due to more
or less domestic and industrial wastewater.

Sewage treatment plant at Anasagar

Today, Public Health and Engineering Department (PHED) is the agency
responsible for waste water management in the city. Total sewer network is
326 km of which 15 km is main trunk while 311 km is the internal network.
RUIDP Phase-1 of the project has been completed. The L & J of sewerage
network work in Anasagar area (lying of approximately 95 kms of sewer lines
and outfall) is under progress, with commissioning of sewerage treatment
plant. The designed capacity of STPs for Anasagar Zone and City Zone are 8
MLD and 50 MLD respectively.

Page | 74




Sewerage zones of Ajmer City

Based on the topography of the city the sewerage system i1s divided into

two zones,

1) Anasagar Zone

2) City Zone

City Zone 1s further divided into four subzones. The areas covered under
each zones are tabulated in below table.

Sewerage zone of Ajmer City

Fone Area Covered

Anasagar |Vashali, Foysagar Road, HBU nagar, Regional College, Pushkar
fone Road etc.

Shastri Nagar, Lohagal Road, Jarpur Road, Chnstian Gany, Link
Road ete.

City Zone 2 |Kundan Nagar, Mayo College, Naka Madar, Mayo Link Road etc.
City Zone 3 |Beawar Road, Ajay Nagar, Kesar Ganj, Raja Ganj etc.

City Zone 4 |Aadarsh Nagar, Bhajangan), Subhash Nagar, Man Shala Road etc.
{Source: RUIDP)

City Zone |

SGCA/ AQAR/ 2022-23/ 3.4.4




SEWERAGE MAP

Sowoe - Urbaw improvessesy True! Departoed

SGCA/ AQAR/ 2022-23/ 3.4.4




SEWERAGE WATER RECYCLE PLANT

v
Leay LA - .
2
p
5

Anasagor plan (13 MLD)

Souwrce - Googh Earth tmeges Novemter 12 2014
AT Office, AMC Office

~

s

L
s

Objectives

Primary objective of the study is to evaluate the efficiency performance
of STP at Anasagar Lake.

Others secondary objectives are as follows:

To examine the different types of processes & methods by which

sewage water is being treated.

Page | 77




To understand the environmental & social concerns & to suggest
measures for societal improvement by STP in the city.

To understand & interpret the functioning & treatment of sewage in
STP, Anasagar Lake, Ajmer City.

Methodology

®» The design of the STP'S at Anasagar for 13 MLD is based on the
Cyclic Activated Sludge Process/SBR Technology, well established
process and also approved by Indian Institution of Technology for
Treatment of municipal domestic sewage.

There is 1 no. pumping station and 13 MLD Sewage Treatment Plant
at Anasagar, Ajmer based on cyclic activated sludge process/ SBR
technology; and 1 no. pumping station & 3.50 MLD Sewage
Treatment Plant at Pushkar (Anaerobic & Facultative pond) (under
turnkey basis). Here a general study of STP at Anasagar Lake is
discussed.

Package Mo LTTAINNURMST P Ajmer-PoshkaryVWWW-02

MName of Contractor M/'s Envire Infra Engineers P. Lid, Delhi.
Work order 1ssued vide ketter no. 2471-83 dated 22.3.11
Stpulated date of start 22.03.11

Stipulated date of completion 21012

Date of completion Diec-2015
Work order amount R, 1465670000
Work Amt of 13 MLD STP at Anasagar Bs. 11E26T000.00

O & bl Amit. of 13 MLD STP at
Anasagar

Rs. 37T0H00. 00

It is advanced version of CPHEEO's proven activated sludge process
in which biological process are carried out in Sequential Batch
Reactor mode through PLC control. The design of the proposed
STP'S at Pushkar for 3.50 MLD is based on the Waste Stabilization
pond {Anaerobic & Facultative pond), also well-established process.

Sewage Treatment Plant at Anasagar and Pushkar Lake are
established to increase the environmental and human health
conditions, that causes problems such as sewage management of
large population, which can further cause more problems within the

i lg=i M

SGCA/ AQAR/ 2022-23/ 3.4.4




Plant specifications

The following section deal with the works of sewage treatment plant
which is designed, such that the complete process is completed with least of
power consumption, also it is of significant height with respect to MWL of
Anasagar Lake. The details of outlet location of outfall sewer available with
UIT are as under:

Outfall sewer diameter-600 mm, IL-483.765, GL 490.05.
Outfall no. 2-700 num, IL-485.334 m, GL-488.25m.

Peak flow of outfall sewer-29.25MLD

Average Flow of Outfall sewer-13 MLD

Avg. Ground level of STP Site-491.5 m

MWL of Anasagar = 49270 m

Technical parameters

1)

2)

3)

Capacity of Plant: 13 MLD Average flow, 2925 MLD Peak flow.

Capacity of Raw Sewage Sump and Primary Treatment Units- 17.7
MLD average flow.

Future capacity of complete Plant can be increased to 17.7 MLD
Average flow and 40 MLD Peak flow.

Treatment Process of Plant is based on Cyclic Activated Sludge,
Process ( Sequential Batch Reactor (SBR) Technology).

Treated Effluent Parameters.

a) The S5TP is designed for 13 MLD Average Flow & for 29.25
MLD Peak Flow.

b) The Plant is on SBR {Sequential Batch Reactor) technology with
Chlorination system.

€) 95 km Sewer line has laid in Anasagar catchment area and the
Sewerage of the following areas that are treated in Anasagar STP
and approximately 1.0 lacks population are benefited by this
project as follows: Panchsheel Nagar, Hari Bhau Upadhaya
Nagar, Kotra, Maharana Pratap Nagar, B.K. Kaul Nagar,
R.P.5.C. Colony, Chaudhary Colony, Edgah Road, Kisan
Colony, Abhiyanta Nagar.

The cyclic activated sludge process/sequential batch reactor (SBR)

The Sewage treatment plant is designed to treat the raw sewage in a single
stage fully automatic Cyclic Activated Sludge Process/Sequential Batch

Page | 79

SGCA/ AQAR/ 2022-23/ 3.4.4




Reactor (SBR). The technology is based on Activated Sludge process adapted
to Sequential Batch Reactor Technology (Cyclic Activated Sludge Process/
SBR. Technology). Screened, de-gritted and primary clarified sewage is fed
into the Cyclic Activated Sludge Process/SBR Process Basins for biological
treatment to remove BOD, COD, Suspended Solids, Biological Nitrogen and
Phosphorous. The Cyelic Activated Sludge Process/Sequential Batch Reactor
(SBR) have inbuilt mechanmism for Nitrification, De-nitrification and
biological phosphorous removal to degrade nutrients like Total Nitrogen (TN)
and phosphorous (TP). The complete system is capable to handle variable flow
and load condition. The system is self-adjusting in nature and automatically
adjusts to the new feed condition by changing cycle times, aeration intensity
etc. Each batch is analyzed with bio degradability and optimum treatment is
automatically given to ensure minimum utilization of power and energy. The
minimum free board in general is 300mm at peak flow for all units. The
freeboard in the aeration tank has 600mm (minimum) at peak flow. All the
units and channels the top of the unit/channel 15 minimum 750 mm or 450
mm+ 500mm handrail above GL.

Process

# The raw sewage is being collected and pumped into the primary
treatment units. After primary treatment, the sewage water is taken
into the parallel Cyclic Activated Sludge Process/SBR (CASP/SBR)
basins for biological de gradation of organics in a single stage
CASP/SBR Basins.

SBR/Cyclic Activated Sludge Process works on Cyclic/Batch mode
in single step/it performs biological organic removal, Nitrification,
De-nitrification and Biological Phosphorous removal. It is capable of
simultaneous sludge stabilization. The oxygen required is supplied
through fixed type fine bubble diffused aeration system with auto
control of oxygen level in tank. The system contains SVI<120 for
higher settling rates and is designed in such a way that growth of
filamentous bacteria is restricted. Complete operation of SBR/ Cyclic
Activated Sludge Process including decanting rate, sludge
recirculation and wasting of excess sludge is controlled by PLC.
Treated Sewage from SBR/Cyclic Activated Sludge Process units is
controlled in Chlorination tank for its disinfection.

After grit removal: grit in the sewage must not have size greater than
100 micron with specific gravity of 2.65 or higher.

Organic content in evacuated grit: not be over 3% on dry basis.

Page | 80

SGCA/ AQAR/ 2022-23/ 3.4.4




Solids contents from underflow of sludge digester to be not less than
six percent (6%).

Dissolved oxygen in mixed liquor on exiting the SBR tank measured
at the SBR tank out lets chamber, not less than 2.0 mg/1.

e Solid content in the wet cake: not less than 22%.

1 Inlet chamber

e The deep gravity outfall sewers discharge the raw sewage into inlet
chamber. The function of the inlet chamber is to distnibute the flow
for process units. The Inlet Chamber is designed for peak flow of
main sewer line i.e. 29.25 MLD. The inlet chamber is of adequate
size to meet the requirements of workability inside it. The receiving
chamber is open to sky and is water tight to prevent seepage of the
sewage out of the inlet chamber.

Total Average Flow 13MLD
Peak factor 2.25 (one)
Design flow 29.25

Number of units l

Detention period 60 scc.
Min Free board 0.5m

Coarse screen channels

One mechanical screens working and one manual screen standby of 50
mm clear spacing.

Page | 81

SGCA/ AQAR/ 2022-23/ 3.4.4




The manual bars screens are made of 8mm thick Stainless Steel (SS 304)
flats respectively. The mechanical screens are inclined Rake Type of S0mm
opening. Conveyor Belt and chute arrangement is provided to take the
screenings to the screenings dropped from chute is collected in a wheel
burrow. Manually operated Cl gates are provided at the upstream and
downstream ends to regulate the flow.

Total Average flow

Peak Factor 2.25
Design Flow 2925 MLD

1 Mechanical (Working), 1 Manual
(Standby)

Number of Units

Approach Velocity at Average Flow (m/sec.) 0.3

Velocity through Screen at Average Flow (m/sec.) 0.6 maximum

Velocity through Screen at Peak Flow (m/sec.) 1.2 maximum
Min Free board 0.5m
Wheeled Trolley 2 No.

Raw sewage pumping station

Sump and pumps

e Sewage enters into sump well of the pumping station after screening.
The sumps are circular/ rectangular in shape and are being designed
for an average flow. The capacity of sumps is kept such that the
detention time in the sump is minimum 5 minutes of peak flow and
the maximum detention time does not exceed 2() minutes at average
flow.

SGCA/ AQAR/ 2022-23/ 3.4.4




Mechanical fine screen and conveyor

e Two mechanical working fine screens are made in the screen
chamber. The screen channels are designed for peak flow.

The clear opening for mechanical screen is 6 mm. The mechanical
bar screens are of 2 mm thick Stainless Steel flats. Conveyor Belt and
chute arrangement are made to take the screenings to the screenings
dropped from chute will be collected in a wheel burrow. Manually
operated CI gates are constructed at the upstream and downstream
ends to regulate flow.

Total Average flow 13 MLD
Peak factor 225
Designed peak Flow 2925 MLD
I Mechanical (Working) + |

Number of Units Mechanical (Standby) cach of
pecak flow capacity.

Approach Velocity at Average Flow (m/sec.) 03

Velocity through Screen at Average Flow (m/sec.) 0.6 maximum

Velocity through Screen at Peak Flow (m/sec.) [.2 maximum
Min Free board 0.5m
Wheeled Trolley 2 No.

Cyclic activated sludge process/ SBR process with diffusers and air
blowers

Process design: The biological treatment section comprise SBR
(sequencing batch reactors) /cyclic activated sludge process have installed and
equipped for standard flow of 13 MLD.

SGCA/ AQAR/ 2022-23/ 3.4.4




The complete biological system has designed for handling peak flow
capacity.
2 nos. tanks in square/rectangular configuration with adequate
volume.

Maximum liquid depth of tank up to 6m. In addition, 0.5 m free board
is provided to each tank.

SBR/ Cyclic Activated sludge cycle times are selected effectively
considering minutes 12 hrs per day basin of aeration and not
exceeding decanting of 2.6 m liquid depth at any time preferred cycle
times containing max. 50% not aerated portion.

The excess sludge produced has fully digested. Sludge production
rate are about 0.6 - 1.0 kg/kg of BOD removed.

In the SBR/Cyclic activated sludge basins the NO filling during
settling of decanting will be acceptable.

Decanting device

e The decanting device is of stainless steel with suitable arrangement

around.

There is maximum | decanter per basin.

The hydraulic design based on design flow rates that were given as
per proposed technology for sewage treatment plant.

Each Decanter mechanism is inclusive of local control boxes with
manual operation selection and function buttons, communication to
main PLC.

SGCA/ AQAR/ 2022-23/ 3.4.4




Aeration system

e The Aeration facility is installed for 13 MLD average flows.

e Small bubble EPDM/PU membrane diffusers floor coverage area of
5%. Diffusers are submerged small Bubble/ fine pore, high transmit
efficiency, low maintenance, non-buoyant type. Diffusers are tabular
(membrane). Retrievable type.

Every set of blower have dedicated stand-in. Minimum One working
air blower in each set operates via VFD while others may be

operating at a fixed constant speed on soft starter configuration.

The main air header is supported on saddles at suitable
intervals/protected against external corrosion in case they are laid
below ground. The header has auto valves to facilitate switch over
aeration cycle from one basin to other by PLC operation. The header
supply air to diffuser grids at various locations through air supply
pipes. The air supply pipe above water is SS and below water level,
and in PVC/UPVC as per relevant standards. All under water lateral
pipes of PVC/UPVC. Junction between air header and air supply pipe
is suitably protected against corrosion due to dissimilar materials.

SGCA/ AQAR/ 2022-23/ 3.4.4




Return sludge and excess sludge pumps

Dedicated retum sludge and excess sludge pumps are provided for each
basin. The pumps are of submersible / horizontal centrifugal type suitable for
handling biological sludge of 1-2% solids consistency. Capacity and heads are
decided based on SBR /Cyclic Activated Sludge Process requirements.

Automation and control

e PLC automation system application software is based on Rockwell
hardware or equal to the control SBR System together with all
pumps, valves, blowers, VFD, decanters, limit switches and probes
as per the design including Inputs/Outputs with 20% spare power
supply, UPS.

HMI Panel to include advanced hardware and software with highly

speed intemet connection, RS-view, RS-links (gateway version),
entire process and operator software with dynamic flow charts,
pictures, screens, alarms, historical trends, reports etc.

SACDA based Automation system to monitor continuously in each
SBR tank the followings:

Page | 87

SGCA/ AQAR/ 2022-23/ 3.4.4




a) Filling volume

by Filling quantity

¢) Discharge quantity
dy  DO-level

e) Temperature

f) Oxygen Uptake Rate
gl Blower speeds

h)y Decanter speed

Sludge handling system

# Sludge sump, to collect the excess sludge from Cyclic Activates
Sludge Process/SBR. Process Basins. There is one common sludge
sump for all basins. There is a auto gate valves on discharge sludge
pipe of each Cyclic Activated Sludge Process/ SBR Process basin
controlled by PLC.

The sump are equipped with coarse bubble air grid made from
HDPE/ PVC pipes and Air blower assembly to facilitate mixing of
contents of sludge sump on continuous basis.

Above sludge sump there is pump house. Approx min. height of the
pump house is 4.5m from the plinth level. It is provided with rolling
shutter and doors and windows as per technical specifications. Chain
pulley block of minimum 1.5 T capacity is provided in the pump
house to lift the pump assembly. *

Sewerage and waste water management has emerged as an important
aspect of today's world as it focuses on the improvement of water quality
within the human settlement, increasing employment, health quality,
environmental conditions within the region and focusing on better, hygienic
and sanitized environment of a place.

#  Through the entire study, it can be said that the parameters that were
being laid down in preamble for the STP at Anasagar Lake, has been
up to the mark.

It can be said that the establishment of STP helped in restoration of

Anasagar Lake as it treats the sewage water before dumping directly
in the lake.

The sewage treatment reduces water pollution and disease around the
lake area.

SGCA/ AQAR/ 2022-23/ 3.4.4




Due to sewage treatment, natural fertilizers rather than chemical
fertilizers are available to farmers from its residue.

Capacity of STP at Anasagar Lake can increase, and more areas can
also get benefits from STP if more connections are being laid within
the city.

The awareness within the people for sewage treatment plant and
proper disposal of sewage can be increased if people get involved
more in hygienic practices.

Sewage treatment plant at Khanpura can also treat sewage and

provide sewage treatment facility to society, if put in working
condition.

Omn-site procedure

1} Conducted a short meeting between administration staff and the
operators by means of questionnaires.

To explain the purpose of performance evaluation and the evaluation
process itself and its advantages.

3) To obtain information on maintenance and operational problems at
the treatment plant.

4)  Amount of process control routinely applied at plant should be noted
and to be followed.

Sampling locations

Samples were collected after every unit of treatment raw water sump
(inlet), SBR tank, and chlorine contact tank (outlet).

Sampling period
20 samples were collected for period of December to February.

Laboratory analysis

Collected samples will be tested by standard methods in the laboratory
for the parameters: Sample 1: Raw water: BOD, COD, pH, Total suspended
solids, Total Nitrogen, Total Phosphorous. Sample 2: SBR tank: BOD, COD,
Total suspended solids, DO Sample 3: CCT tank: pH, BOD, COD, Total
suspended solids, Total Nitrogen, Total Phosphorous.

Parameters
Sample § Total Nitrogen | Total Phosphorons
(mg1) (g1

7 8

12 1.9

SGCA/ AQAR/ 2022-23/ 3.4.4




s

1022

15022

2009022

254022

IG22

5/10v22

1022

15710722

20710522

74

2510022

74

L T e

7.4

471122

THE| 184